
Technical Completion Report 

Project A-073-IA 

TREATMENT OF RECYCLE STREAMS 

FROM THERMAL SLUDGE CONDITIONING 

By 

Richard R. Dague 

Principal Investigator 

Civil and Environmental Engineering 

The University of Iowa 

Iowa City, Iowa 52242 

March 1983 

Agreement No. 14-34-001-0117 

Project Dates: Oct: 1, 1979-Sept. 30, 1982 

ISWRRI 121 

The research upon which this publication is based was 
supported in part by funds provided by the 

U.S. Department of the Interior, Washington, D.C. 
and the Iowa State Water Resources Research Institute 

Project A-073-IA 



NOTICE 

Contents of this publication do not necessarily reflect the views 
and policies of the U.S. Department of the Interior, nor does mention 
[...]
feed consisted of a bean waste which was fed at a very low rate to provide 

a 25-day hydraulic retention time in the columns. A significant observation 

of Van Den Berg and Lentz was that the downflow reactors functioned almost 

exclusively as fixed film (attached growth) reactors with any activity in 

the liquid originating from bacteria leaving the film. In contrast, the 

upflow reactors functioned, at least in part, as fluidized or expanded bed 

reactors, with a significant part of the activity occurring in the liquid 

phase, especially in the lower half of the columns (19). 

Van Den Berg, et al. have presented two other papers of significance 

with regard ·to anaerobic filters (20,21). In one paper (20) comparisons 



-16-

are made between the efficiency of fixed-film reactors, contact digesters, 

and completely mixed digesters. From this work it was concluded that the 

minimum hydraulic retention time was shorter for fixed film reactors than 

for anaerobic contact process digesters and was the highest for completely 

mixed digesters. Fixed-film reactors tended to retain more of the active 

biomass than did the other two systems (20). 

In the other paper, presented in 1980, Van Den Berg, et al. discussed 

fixed-film reactors from the standpoint of the effects on perfonnance of 

depth, film support, area to volume ratio, and direction of flow (21). 

It was found from the experimental work that the type of film support 

material had a marked effect on reactor performance. Reactors made of 

baked clay reached maximum perfonnance in 1-3 months as compared to 7 

months for PVC plastic and 10-14 months for glass. Visual observations 

indicated a more unifonn film formed on clay than on glass and that the 

biofilm did not slough off the clay as easily as it did the glass media 

(21). It was speculated that the improved perfonnance of clay media over 

glass and plastic may be related to surface roughness, porosity, and 

physical-chemical characteristics (21). 

Tests with three different reactor heights (0.55, 1.1, and 2.2 m) 

indicated that film area loadings were little affected by height (21). 

However, it was noted that the shorter heights tended to be slightly more 

effective than the deeper columns. It was noted that the deeper reactors 

may have a greater tendency to foam than the shallower reactors because of 

the greater gas production per unit of cross sectional area in the deeper 

reactors (21). Van Den Berg, et al. also reported, as in a previous paper 

(19), that the upflow reactors differed markedly from the downflow units 

in that a substantial part of the bio activity resides in the liquid phase 



-17-

in the upflow reactors (21). 

Switzenbaum and Jewell reported in 1980 on studies on the application 

of expanded-bed anaerobic reactors to the treatment of low strength wastes 

(22). The experiments were designed to evaluate the effects of temperature, 

influent substrate concentration, organic loading rate, and hydraulic load 

on the efficiency of the process. Hydraulic retention times of 6 to 0.33 hr 

were studied with feed COD concentrations ranging from SO to 600 mg/L. 

Temperatures were varied from 10° to 30° C. A synthetic substrate was used. 

The experimental reactors consisted of clear acrylic columns having a 

volume of one liter. Approximately 160 g of support material were added to 

each column and occupied a total volume of 400 ml in an unexpanded mode. 

The support media was an aluminum oxide, a porous, water-insoluble material 

manufactured by Corning Glass Company (22). The particles had a diameter of 

approximately 0.5 mm. 

The study of Switzenbaum and Jewell looked at three temperatures of 

operation, 10°, 20°, ~nd 30° C. For each temperature, six different hydraulic 

retention times, ranging from 6 hr to 20 min, were evaluated. At each HRT, 

three different influent substrate COD concentrations (200, 400, and 600 

mg/L) were used (22). 

The experimental results indicate that the effectiveness of the expanded­

bed anaerobic reactors in the treatment of dilute wastes at low temperatures 

is quite good. A minimum of 80% COD removal was achieved at low HRTs and 

high organic loading rates, regardless of influent substrate concentration 

or temperature. Extremely high biomass concentrations, up to 30,000 mg/L, 

were measured in the reactors. The success of the process was attributed 

primarily to this large biomass concentration in the reactors and the re­

sulting high solids retention time (22). 



-18-

RESEARCH PROCEDURE 

Phases of Research 

This research was conducted in three inter-related phases as follows: 

Phase I: 

The aerobic biological treatment of the high-strength thennal 
conditioning wastes in four, laboratory-scale, continuously fed 
reactors operated at various sludge ages for the purpose of eval­
uating the sludge yield and endogenous decay coefficients for the 
wastes with emphasis on the evaluation of Chemical Oxygen Demand, 
Biochemical Oxygen Demand, solids, and BOD exertion rate constants. 

Phase II: 

The anaerobic treatment of the thermal conditioning wastes in 
laboratory-scale, upflow, attached-growth reactors to evaluate 
the efficiency of removal of organics from the waste and the re­
sulting gas production and operational characteristics at various 
organic loadings and column depths. Wastes from Dubuque and Cedar 
Rapids (both in Iowa) were treated in the laboratory scale anaerobic 
filters. 

Phase III: 

The development of a mathematical model of a typical treatment 
system (Dubuque, Iowa) for use in predicting the impact of the 
recycle stream on the liquid and sludge treatment operations and 
processes. · Of special interest is the prediction of the amount of 
reduction in sludge production and oxygen utilization that can be 
achieved through anaerobic treatment of the recycle flow. 

Phase I Procedure 

The Phase I studies involved two elements, both of importance to the 

mathematical simulation of Phase III. One element was the characterization 

of the BOD of the thermal conditioning wastes. A total of 19 separate sam­

ples of wastes from the Dubuque, Iowa wastewater treatment plant were an­

alyzed for carbonaceous BOD and its exertion rate. Nitrification was in­

hibited in all BOD tests. Otherwise, the BOD tests were conducted in acc­

ordance with Standard Methods (23). 

The other element of Phase I was a determination of sludge yields and 



-19-

endogenous decay coefficients for the activated sludge treatment of the 

thermal conditioning wastes. A total of four, three-liter, aeration re-

actors were operated at sludge ages of 2, 3, 4, an~ 5 days to enable ev­

aluation of sludge yields and endogenous decay coefficients for the wastes (24) . 

Mixed liquor in different amounts was wasted once daily from each of 

the four reactors to maintain the selected sludge ages . Each reactor was 

fed the same daily amount of thermal conditioning wastes on a continuous 

basis. Differences in reactor liquid volume resulting from the variable 

amounts of MLSS wasting were made up by adding tap water on a daily basis (24). 

Phase II Procedure 

Phase II of this research involved the treatment of the wastes from the 

thermal conditioning and dewatering processes at Dubuque and Cedar Rapids, 

Iowa (25, 26). The wastes were treated in two anaerobic filters having media 

depths of four feet and inside ·diameters of 5½ inches, as illustrated in 

Figure 3. Each column was packed with 5/8 inch, ring-type, plastic media 

obtained from Kock Engineering Company, Wichita, Kansas. The empty volume of 

each column was 18.1 liters. With the media in place, the columns held 16.3 

liters of liquid, indicating an empty bed porosity of 90.0 %. 

Wastes were pumped to the bottom of the columns with variable-speed, 

Masterflex, positive displacement pumps. The daily feed volume was controlled 

by a time clock set to operate the pumps on a periodic basis, the exact length 

of periods depending on the particular organic load being evaluated. The 

actual daily feed volume was checked periodically by measuring a 24-hour 

accumulation in a calibrated vessel. 

Column temperatures were maintained at 3S°C by circulating water from 

a water bath through an eight inch water jacket on each column (Figure 3). 



-20-

The columns were seeded at start-up with supernatant from the Iowa 

City, Iowa anaerobic digesters. Feeding of dilute concentrations of decant 

liquor from the Dubuque, Iowa thermal conditioning process began immediately. 

·Thereafter, the load on the filters was increased gradually to allow the 

anaerobic organisms to acclimate to the waste and to grow in number. During 

start-up, pH, alkalinity, and gas production were monitored to chart the 

progress of the reactors. Specific loadings at which the filters were op­

erated will be presented in the Results Section of this report. 

5112INCH 1.D. 
COLUMNS 

WATER 

WATER 

BATH\_f-
C,,.J,,, IJ/ 

-

l 
l 

.. 
z .., 
::, .., ... 

;,u 
z 
:f 
::, .., 
0 
u 

COLUMN NO. 2 
!•tti·- - EFFLUENT 

·•~f~·nl! WATER RECYCLE tr~ - TO HEAT BATH 
•,Pc·· '!.$.~.~ 
:~ 
.""·. 

~,~ 5/8 IN PLASTIC 
MEDIA ( 4 FT DEPTH) 

Fig. 3. Laboratory Scale Anaerobic Filters 

Phase III Procedure 

Phase III involved the development and application of a computer 

program to simulate the operation of the Duquque, Iowa wastewater treatment 

plant under various plant loading and waste recycle condi tions. The flow 

diagram for the Dubuque plant is shown in Figure 4. 



-21-

PRIMARY 
.CLARIFIER 

TRICK LING 
FI L_I ER 

ACTIVATED 
SLUDGE FIN AL 

CLARIFIER 

DECANT .. FILTRATE 

RETURN 

t f 

- l.8~, 
SLUDGE RECYCLE 

CENTRATE RETURN -
THERMAL 

CONDITIONING 

PRIMARY 
SLUDGE J 
✓ 

5% -
.. ·:·· :1, 

DECANT 
TANK 

VACUUM • .. .., FILTER 

l 30" SLUDGE 
• TO INCINERATION 

5.5 % 

1,8" 

CENTRIFUGE 

Fig. 4. Wastewater Treatment System at Dubuque, Iowa. 

The major components of the treatment system at Dubuque include primary 

sedimentation, high-rate trickling filters (without clarifiers), oxygen 

activated sludge, final sedimentation, centrifuges for sludge thickening, 

thermal conditioning, vacuum filtration, and incineration , 

Basic data on sludge yields and endogenous decay coefficients (for 

calibration of the model) were obtained from Phase I of this research and 

from actual plant operational data collected by Dubuque operating personnel. 

The computer runs were conducted for plant raw influent BODS loadings 

varying from 20,000 to 40,000 lb BODS/day. At the time the computer runs 

were being conducted (1980) the Dubuque plant was receiving a BODS load of 

26,000 lb/day . Average influent wastewater flow to the plant was 10 mgd. 



-22. 

RESULTS 

Phase I Results 

The results of the Phase I studies, based on analyses of 19 separate 

samples of thermal conditioning wastes from Dubuque, indicate an average 

BOD exertion rate constant of 0.2063 (base 10). This is a rather high BOD 

exertion rate and reflects a ratio of ultimate to 5-day BOD of 1.1. The 

BOD5 of these 19 samples averaged 9,600 mg/L. 

Phase I results also include a determination of suspended solids yields 

(Y
0

) and endogenous decay coefficients (kd) for the continuously fed lab­

oratory aeration units . It was found that: 

Y (COD Basis) = 0.37 lb VSS per lb COD removed 
0 

Y
0 

(BOD5 Basis) = 0.51 lb VSS per lb BODS removed 

kd (Based on VSS) = 0.104 per day 

These data were used in the prediction of the impact of the anaerobic 

treatment of the strong side stream in terms of reduced net sludge produc­

tion and oxygen consumption in the activated sludge system (Phase III). 

Phase II Results (Dubugue Wastes) 

The Phase II anaerobic filter studies on the Dubuque thermal conditioning 

wastes extended over a period of eight months. Thermal conditioning wastes 

were transported from Dubuque to the Philip F. Morgan Environmental Engineer­

ing Research Laboratoryat the University of Iowa in 13 gallon carboys, usually 

six at a time. The wastes were pumped directly from the carboys into the 

anaerobic filters in the lab. Samples for influent waste analyses were coll­

ected directly from the carboys. The characteristics of the thermal con­

ditioning wastes from Dubuque are presented in Table 3. 



-23-

Table 3. Characteristics of Thennal Conditioning Wastes From the 
Dubuque, Iowa Wastewater Treatment Plant. 

Characteristic 

Tanperature, 0c (at Dubuque sampling tap) 

Chemical Oxygen _Danand, gm/1 
Maximum 
Minimum 
Average 

20-Day Biochanical Oxygen Demand, gm/1 
Maximum 

pH 

Minimum 
Average 

Maximum 
Minimum 

Solids, gm/1 
Total 
To ta l Vo 1 at i 1 e 
Total Fixed 
Suspended 
Dissolved 

Value 

49 

28.7 
13.6 
20.0 

15. 3 

6.0 

9.5 

5. 1 

4.6 

17.80 
l 0. l 0 

7.70 

0.50 
17.30 

After a start-up period of 80 days, the two, four-feet deep columns 

* were brought to equilibrilJTI at nominal 20-day BOD loads of 200 and 400 

lb/day/1000 cu ft of filter volume. Data were then collected for 40 

days on input and output COD and BOD 20 and gas production. The tempera-

* The 20-day BOD values are essentially equal to the ultimate carbonaceous 
BOD. 



-24-

ture of both columns during this period averaged 38°C. The results are 

shown in Figures sand 6, 

It should be noted in Figures that the B0D20 loading was in ex­

cess of the nominal 400 lb/day/1000 cu ft from days 85 through 120. 

During most of the period from day 105 through day 120, the B0D 20 load 

was approximately 550 lb/day/1000 cu ft. In Figure~ it is also evi­

dent that the 80D 20 load was in excess of the nominal 200 lb/day/1000 

cu ft value from about day 90 through day 120. The load was actually 

near 275 lb B0D20/day/1000 cu ft during the period from days 105 through 

120. 

The variations in loading during the periods represented in Fig­

ures sand 6 were due to variations in waste strength and feed pump 

flow rate. The average liquid retention time in the filters, based on 

gross column volume, was 1.25 days and varied between 1.14 and 1.34 

days. 

The pH, alkalinity, and volatile acids in both columns during the 

period shown in Figures s and 6 were within satisfactory ranges. The 

pH tended to be high in both columns (7.7 to 7.9). Alkalinity was also 

quite high, generally in the range of 5,000 to 7,500 mg/1, as Caco3. 

Volatile acids, as acetic, were corrrnonly around 3,000 mg/1 in the 

column loaded at 400 lb B0D20/day/1000 cu ft and 2,000 mg/1 in the 

column loaded at 200 lb B0D20/day/1000 cu ft. 

After canpletion of data collection in the parallel mode, the two 

columns were switched to the series mode, providing a total column 

depth of eight feet. The nominal load was established at 200 lb soo20; 

day/1000 cu ft . This was accomplished by placing the column that had 



-25-

600r 100, I I I I I 
)( 

... TOWfR •_.'\. / 0 

1.1.500 DE PT H = 4 
f T / •-• w 

80 > ::, i,e 0 (.) . .. LOAD :E 0 ..J /'---/'-. 0 < w 
2-400 ~ 60 20a: 

0 ... ~ 0 0 
N w (.) 
Q a: 
O 300 ~ 4 0 

CD 
m C 

1 5 ..J -m 0 ._ 
_, CD u. . -es ·----•--·---•-•-·-•-· • ::> 
o 200 C 20 ~ 10 U < 0 

.. 
0 en 
..J (.) < 

C, 
lO0L 0 5 

70 80 90 100 110 120 130 
TIME, DAYS AFTER STARTUP 

Figures. Anaerobic Filter Response at 400 lb B0D
20 

Load 
and Four Foot Depth. 

300 l00r---~--...,.----,-----r-----.-----. 

TOWER DEPTH= 4 FT 

.,_ 250 
.--\./ .. Q 

80 LLI 
LI. > 
:::::, LOAD 0 
(.) ..J ::E 

< w g 200 >60 20 a: 
0 0 
,- ~ C ..... w 0 
0 
N a: (.) 

Q 150 0 ~J 0 
)(/ 

IC 15 CD 
..J C m ..... 

0 ... 
CD CD ·-·--·-·-·-·---..-•----• LI. .., 

::, 
\GAS 

11 
- l 00 -a2 0 10 U Q C 

< 
0 .., 

0 
u 

50 0 5 
70 80 90 100 110 120 130 

TIME, DAYS AFTER STARTUP 

Figure 6. Anaerobic Filter Response at 200 lb B0D20 Load 
and Four Foot Depth. 

. 
en 
< 
C, 



-26-

been at the 400 lb BOD20/day/1000 cu ft load into the lead position in 

the two-column series operation while holding the total feed rate con­